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T H$% A2CALR-7AL

Part Book A2C4LR-7A1

TEZX Item *2HH Description H % Page R Version
1 YR &L_HLHA(Cylinder_Cylinder Head) 1/1 2018.9.1
2 HREH_JEZE(Crankshaft_Piston) 1/1  [2018.9.1
3 JK3R (Water Pump) 1/1  [2018.9.1
4 # R 528 (Intake Manifold) 1/1  [2018.9.1
5 {E5H23(Carburetor) 1/1  [2018.9.1
6 i & 78 (Crankcase) 2/2  [2018.9.1
7 HIFEEN1Z (Starter) 1/1  |2018.9.1
8 B 5 28(Clutch) 2/2  |2018.9.1
9 [EE) R ER (Transmission) 1/1  [2018.9.1
10 1% EE 1% (Generator) 1/1  |2018.9.1
11 3% i Bff 5 23 (Sprocket Clutch) 1/1  [2018.9.1
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E-1, ;S EL &S EL8E Cylinder, Cylinder Head & Spark Plug

ltem Part No. Part Name Spec. Q'ty
1 [12210-A2DL-000 HRETEE Head Cover, Cyl. 1
2 |[12251-A2DL-001 EEIEEEFS Gasket, Head Cover 1
3 |91300-240025 JHEE Ring, Oil 24*2.4 1
4 [12200-A2C4L-000 YRELEH Head, Cylinder 1
5 191300-560020 JHEE Ring, Oil 56*1.9 1
6 |12100-A2C4L-00A  [;5%T Cylinder 52mm 1
7 |12191-A2C4-000 BEFEH Gasket, Cylinder 0.5mm 1
8 |90800-07113 EETHIE R Bolt, Stud M7*113 4
9 |15872-A2DL-000 SRR Bolt, Leaking 1
10 [15873-A2DL-000 SR E Cap, Rubber 1
11 [93600-18 TR IS Plug PT1/8-24/8L 1
12 |[91000-06016 INERE IR Hex. Socket Bolt M6xP1.0x16 4
13 |94000-07100 AL TR Nut M7x1.0 4
14 |98069-NGK-BPSES |k F3& Plug, Spark BPSES 1
15 |12191-A2C4-080 HREL Gasket, Cylinder 0.8mm 1

YS&L_HLBE(Cylinder_Cylinder Head)
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E-2, BH#H 57 5E ZE Piston & Crankshaft

11000-A2C4LR-7A1-00.xls

ltem Part No. Part Name Spec. Q'ty
1 [13000-A2C4-000 A iy 4 Crankshaft Ass'y S=42mm 1
2 [96200-6204C3 TEER K Ball Bearing, Crankshaft 6204C3 2
3 |91200-20428 A2 ] Oil Seal, L. Crank 20x42/43x8/9 1
4 [91200-20306 75 st Oil Seal, R. Crank 20x30/33.5%6 1
5 [13200-A2DLR-000 |/=Hhdmis g Collar 16x21x7 1
6 [96110-KBK12 INIE R ST il R Bearing, Needle 12x15%16.6 1
7 |13300-A2D-000 JEIE Piston (std.) 52mm 1
8 |[13400-A2C4-000 TEIFERY Pin, Piston 8x12x40 1
9 |13410-A2C4-000 TEZESN AR Clip, Piston Pin 12mm 2
10 |13310-A2D-000 THIEIRAH Rings, Piston (std.) 52mm 1
11 (13010-A2C4-000 2 H e Key, Woodruff 3x13 1
12 [90500-RTW42 NEEA Circlip IRTW-42 1

FEH

5 ZE(Crankshaft_Piston)

page: 1/1




E-3, 7KZR Pump Ass'y, Liquid

11000-A2C4LR-7A1-00.xls

1
12 13
ltem Part No. Part Name Spec. Q'ty
1 |90601-S08 ANER AL Cir. Clip, External S-8 1
2 [15211-A2DL-000 KR ERENEE Drive Wheel, Pump 1
3 |96220-030198 ENLEY Pin 3x21.5 1
4 |96100-608LLU-C3  [EsEkH& Ball, Bearing 608LLU-C3 2
5 |[15216-A2DL-000 Ciigey Collar 16x21.8x4.5 1
6 [15212-A2DL-000 TKE AR Body, Pump 1
7 [91204-101804 JHES Seal, Oil 10x18x4 1
8 [15213-A2DL-000 KZE Rotor Ass'y, Pump 1
9 [91300-525020 e Ring, Oil 52.0x2.0 1
10 [15215-A2DL-000 IKEZE Cap, Pump 1
11 |91000-05020 TN A Hex,Socket Bolt M5x20 3
12 |31130-A2DL-000 BB Plug, Rubber 3
13 |15875-A2DL-000 EEEIEAE Bolt, Drive Wheel 3
14 |91000-06025 I\ T AR Hex,Socket Bolt M6x25 2
15 |15200-A2DL-000 TKZE4E Y Pump Ass'y, Liquid 1
16 (90426-061310 EEEAE Washer, Plate 6.5x13x1.0 3
17 [15233-162421 AHAI7KEB Hose B, Liquid L=210mm 1
18 [16411-A2DL-000 =Y Clamp, Hose 1" 2
19 |SW-06510B 78 £5 E [ Washer, Spring 6.5x10x1.5 1

7KZE (Water Pump)
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E-4, i

11000-A2C4LR-7A1-00.xls

S I%E Intake Manifold, Reed Valve

fi;@ >
~&ED
1
ltem Part No. Part Name Spec. Q'ty
1 |16410-A2DL-000 RIS Manifold, Intake il 1
2 [16413-A2C4-000 HIEE Connector, Rubber 1
3 |14710-A2DLR-000 i (AR R Reed Valve Ass'y 1
4 |14711-A2C4-000 i RS Gasket, Reed Valve 0.8mm 2
5 |16411-A2C4-00A W R R R A AT Clamp 32/50 2
6 |92100-06020-08B |/NAZHIER Hex. Washer Face Bolt M6x20 1
7 [91000-06020-058 |A/NAEEIER Hex. Socket Bolt M6x20 3
8 |[SW-06510B 78 £5 EN [ Washer, Spring 6.5x10x1.5 4
9 |14713-A2C4-000 =ZREENO Spacer $26mm 1

R (Intake Manifold)
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E-5, {E;M 28 Carburetor

11000-A2C4LR-7A1-00.xls

g
ltem Part No. Part Name Spec. Q'ty
1 |16100-PWK-024 e Carburetor Ass'y (manual chock) [MJ:#118/PJ:# 45 1
(B35 (Carburetor)
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E-6, BREH %S Crankcase

11000-A2C4LR-7A1-00.xls

ltem Part No. Part Name Spec. Q'ty
1 [11341-A2C4-000 IEBhERFE SN E Protector, L. Crankcase Cover 1
2 [11342-A2C4-000 Vb=t Kas Guide, Air Filter 1
3 |11343-A2C4-000 HEh 35 R A1 Filter Element, L. Crankcase EBE(single Layer)| 1
4 |11340-A2C4-000 LHEhFEE Cover, L. Crankcase 1
5 |11395-A2C4-000 EHEEERA Gasket, L. Crankcase 1
6 [90703-081014 ENIH Pin, Dowel 10x14 4
7 |11344-A2C4-000 155 1 i & Shaft 8x31 1
8 |11345-A2C4-000 R ags [E E R Fixed Plate, Filter Element 1
9 |94000-06100 INAfZE IR 1E Hex. Acorm Washer Face Nut M6xP1.0 3
10 |11200-A2C4-000 - Eh R Crankcase, L. 1
11 |97350-082021 BEEWME Bush 8x20x21 1
12 |11210-A2C4-000 HREEE Breather 1
13 [11211-A2C4-000 BRE Hose, Breather 5x100 1
14 [90442-081515 o) 20 5] Washer, Copper 8x15x1.5 1
15 |92100-08016 INAZEEE Hex. Washer Face Bolt M8x16 1
16 [91300-138024 HIR O-Ring 13.8x2.4 1
17 |11212-A2C4-000 AL S Plug, Oil 1

E. I¥a ] \
TETCTafTKCasSey

page: 1/2




E-6, BREH %S Crankcase

11000-A2C4LR-7A1-00.xls

ltem Part No. Part Name Spec. Q'ty
18 |11400-A2C4-000 BIRFEE Cover, Transmission 1
19 |11410-A2C4-000 BiRmERR Gasket, Transmission 1
20 [91000-06025 NAEERE Hex,Socket Bolt M6x25 3
21 [91000-06035 INEEE RS Hex,Socket Bolt M6x35 10
22 |90703-101216 EAIH Pin, Dowel 12x16 2
23 |11100-A2C4-000 HEIEFE Crankcsae, R. 1
24 (11110-A2C4-000 ST 7 JE Holder 1
25 [91000-06010 INEEEER Hex,Socket Bolt M6x10 1
26 [31121-A2C4-000 BEHEA Gasket, A.C.G 1
27 [91000-06025 NEEEIEE Hex,Socket Bolt M6x25 8
28 [91000-06065 NEEEIEE Hex,Socket Bolt M6x65 1
29 [11346-A2C4-000 iR N Y Bolt, Special 2
30 [97350-123538 SIZRmME Bush 12x35x38 2
31 [17110-A2C4-000 =Hir Grommet 2
32 [93700-05010 BlfE+F 154 Bolt, Pan Head M5xP1.0x10 2
33 |17211-A2DL-000 M Cover, Dust-Proof 1

B #hF5(Crankcase)
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E-7, MIEENZ Starter

11000-A2C4LR-7A1-00.xls

ltem Part No. Part Name Spec. Q'ty
1 |28211-A2C4-000 pidek )L Kick Shaft Ass'y 1
2 [28261-A2C4-000 jidsk I EIRVEEE= Spring, Torsion 1
3 |28251-A2C4-000 TEENETE Bush, Kick Shaft 15x20x30 1
4 [90426-152810 AEE) 8 - E 2 Washer, Plate 15.2x28x1 1
5 [90600-STW15 ANIR 2R Circlip STW-15 1
6 |28300-A2DLR-000 |MIEEENIRZH Kick Carnk Ass'y Fr % B (LBD4) 1
7 |92101-06025-0G INAEZERE Hex. Bolt M6x25 1
8 [28221-A2c4-000 BADER /) Vi B AR X Kick Pinion Ass'y 1
9 |[28222-A2C4-000 FRIER /N ER SR S5 2K Clip, Kick Pinion 1
HEE B (Starter)
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E-8, Bt 5 2% Clutch

11000-A2C4LR-7A1-00.xls

ltem Part No. Part Name Spec. Q'ty
1 |22300-A2DLR-000 Gl s Secondary Sheave Ass'y 1
2 |91200-33394 JHES Seal, Oil 2
3 |22311-A2C4-000 I EE R Seat, Secondary Spring 1
4 |22312-A2DLR-2000 |BRJ7EE Spring, Compression 2000rpm 1
5 [22331-A2DLR-2000 |Hf&E5[olfir o s Spring, Clutch Weight 2000rpm 3
6 [22330-A2DLR-000 |¥fr&EeZEidiE Carrier Ass'y, Clutch 450g 1
7 |22332-A2C4-000  |EE&SENraiEnE Nut, Clutch 1
8 |22340-A2C4-000 H O ERANE House, Clutch 1
9 |22313-A2C4-000 B Bearing, Ball 2
10 |22310-A2DLR-000 |g||[&E E FHi Fix Sheave Comp., Secondary 1
11 |22320-A2DLR-000 |EI[y&@Ehftiis Sliding Sheave, Secondary 1
12 {91300-360020 JHER Oil-Ring 2
13 |22341-10100 O ESRINE N FAIEDE [Hex. Acorm Nut M10xP1.0 1
14 |91300-125030 S O-Ring 6.45x3.1 1
15 |22411-A2DLR-000 | et Plate, Cam 1
16 |22412-A2DLR-000 AL T ND S e Slider, Cam Plate 3
17 |22413-A2C4-055 R T Weight 5.5g 6
S es(Cluteh)

page: 1/2




E-8, Bt 5 2% Clutch

11000-A2C4LR-7A1-00.xls

/27
/ Q_J!C\A . ~~
g & @
@/ - \a //‘-\
| l'S g_;ﬁz {1 ijﬂ /
5\\]6 - : [\“\ '\\J/”«
) ) 17 :-' .
18
®
ltem Part No. Part Name Spec. Q'ty

18 (22410-A2DLR-000 F B EhfEG Sliding Sheave, Primary 1
19 [22414-A2DLR-000 |B#SzREHIR Collar 16x21x42 1
20 |22415-A2DLR-000 |FEimTHEHRBE Sliding Sheave Washer,Clam 16x21x1 3
21 |22420-A2DLR-000 |F[EEEHH Fixed Sheave, Primary 1
22 |22421-A2C4-000 tHEE Washer, Clam 1
23 |22422-A2C4-000 EAEE e Clutch, Oneway 1
24 (94111-102426 HEZ B 2 E Washer, Conical Spring 10.5x24x2.6 1
25 [94100-10125 JNEIZNE Hex. Acorm Nut M10xP1.25 1
26 |22500-A2DLR-000 a1 Belt, Drive 787x16.5x30 1
27 |22400-A2DLR-055 | 1&EERARAY Sliding Sheave, Ass'y 5.5g 1
28 [22430-A2DLR-000 |EE[IBESR:[EIPRE  |Washer, Sliding Sheave 16x29x2 1

B 28 (Clutch)
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E-9, & #H Transmission

11000-A2C4LR-7A1-00.xls

ltem Part No. Part Name Spec. Q'ty
1 |96210-638RD R IR Bearing, Ball 638RD 1
2 |91200-172855 SHAES Seal, Oil 17x28x5.5 1
3 |90500-517 IR 3 Circlip $-17 1
4 [96210-6003 R IR Bearing, Ball 6003 1
5 |23610-A2C4-0A0 TEREF R Drive Gear, Primary 15T 1
6 [91000-06010 NAEEES Hex,Socket Bolt M6x10 1
7 |90426-061912 EERE Washer, Plate 6.5x19x1.2 1
8 [94111-126005 M EE R E Washer, Conical Spring 12.3x60x0.5 1
9 [23620-A2C4-0A0 T AR Main Axle Comp. 11/47T 1
10 |96210-6201 PBZN HPES Bearing, Ball 6201 1
11 |23630-A2C4-0A0 5E ) Eh AR Bx Gear, Driven 31T 1
12 |96160-HMK2515 R B Bearing, Needle HMK2515 1
13 |90500-IRTW32 NIR Circlip IRTW-32 1
14 [91200-253560 S Seal, Ol 25x35x6 1
15 |96210-6004LU PBZN HPES Bearing, Ball 6004LU 1
16 |90500-RTW42 IR Circlip RTW-42 1

{E &) ¥R (Transmission)
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E-10, f# E % Generator

11000-A2C4LR-7A1-00.xls

6
2,, ~
ltem Part No. Part Name Spec. Q'ty
1 |31120-A2DLR-000 |f#EE 145 B 48 BX, Base Ass'y, Generator ElheiEmisEs 1
2 [91000-06016 NI Hex. Socket Bolt M6xP1.0x16 2
3 [31100-A2C4-000 rebm Wheel, Fly 1
4 (90426-122216 Y ERE Washer, Plate 12x22x1.6 1
5 [94100-12125 JNEIZNE Hex. Acorm Nut M12xP1.25 1
6 |31000-A2DLR-000 |fi;EE#4A4AFY, Generator Ass'y 100cC-HipEmass | 1
i E#%(Generator)
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E-11, $#iHBH# 523 Sprocket, Clutch & Crankcase Bracket, Gear Clutch

ltem Part No. Part Name Spec. Q'ty
1 |[11347-A2DLR-000 FH iy o ] 7 PR Bracket, Crankcase 1
2 |97350-082021 1B AR BT Bush 8x20x21 1
3 196210-6028 VEER K Bearing, Ball 6028 1
4 |11349-A2DL-00A SINE Gear Holder 1
5 [94000-10125 N ETENE Nut, Hex. Acorm Washer Face M10xP1.25 1
6 [NU-12C19B N IEFRIRNE Nut, Insert Lock M12xP1.75 1
7 191000-10060-08L NAEEER Hex,Socket Bolt M10x60 1
8 |90442-101515 g 2 [ Washer, Copper 10.2*15*1.5 1
9 |PZB340-120450-0C |¥[ElFE/NEEE124E |Hex,Socket Bolt M12x45 1
10 [23804-A2B-002 TR AR [E] 7E 28 48 A Sprocket Holder 18T 1
11 |23805-A2B-001 K< F-SX8100 Brake Pad 2
12 |23801-A2B-00C1 8 BN U Sprocket 20T 1
13 |23802-A2B-000 wEIh R Friction Plate 1
14 |94106-23051-04 M EEEE Spring Washer 33x50x4 1
15 |94053-14-32B A ENIR g Nut M14xP1.5 1
16 |31210-A2DL-000 B HER R/ Gasket, fixed Plate 1
17 [31211-A2c4-000  |BhiER . ég\a(tqeléfri‘){(_?((l t Clutch) 1

=t

[=y=1
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11000-A2C4LR-7A1-00.xls

E-11, $#iHBH# 523 Sprocket, Clutch & Crankcase Bracket, Gear Clutch

N

ltem Part No. Part Name Spec. Q'ty
18 |91000-06010 ANABRE RS Hex. Socket Bolt M6x10 2
19 [11349-A2DL-A00 TN AR K Gear Holder Ass'y 1
20 |A23801-A2B-000 8 S I AR A Sprocket, Ass'y 1
21 |A23800-A2DL-000 |E&EmEESES Gear Clutch Ass'y 1

PGS 28 (Sprocket Clutch)
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